



Parc de la Porte Nord-Rue Christophe Colomb  
62700 Bruay la Buisnière  
contact@crepim.fr http:// www.crepim.fr  
Tél: 03-21-61-64-00 Fax : 03 21 61 64 01

## Test report

**Test report n°** REE94 577/02/002 A

**Date** 30/01/07

**Manager** Franck Poutch

**Your order** /

**Date of order** /

**Number of pages** 1

To

**Society** GOVAERTS RECYCLING

**Name** Mme Iris PAOLINI

**Address** Naamloze Vennootschap - Kolmenstraat 1324

**Postcode** B - 03570 **Town** ALKEN - BELGIUM

**Phone** 32/11 59 01 60 **Fax** 32/11 31 43 03

**Test standards :** **NF EN 60695-11-10** : Vertical and horizontal test method using a 50 W burner  
**UL 94** : Test for Flammibility of Plastic Materials for Parts in Devices and Appliances

**Indicative test :** This report is not covered by the scope of our accreditation.

### Tested Product

**Name :** **Planches et Piquet GOVAPLAST**

**Description :** /

**Color :** Black

**Remarks :** /

**Size :** 125 mm x 13 mm x 6 mm

**Storage :** 23 ± 2 °C, 50 ± 5 % RH or 70°C ± 2 °C for 168 ± 2 hours

*The results are valid only for the fire-test-exposure conditions described in this procedure and for the specimens assessed.  
pas généralisables sans justification de la représentativité des échantillons et essais.*

### Résultats

	test 1	test 2	test 3	Classification
Afterflaming	Yes	Yes	Yes	<b>HB 75</b>
Flame reach the first mark	Yes	Yes	Yes	
Flame reach the 2nd mark	Yes	Yes	Yes	
Time of afterflaming t (s)	283	215	210	
Dripping	Yes	Yes	Yes	
Destroyed length d (mm)	75	75	75	
Speed of combustion (mm/mn)	15.9	20.9	21.4	

**Observations :** /

N. DUBUSSE  
Test Officer

F. POUTCH  
Test Manager